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1 General Description

1.1 Description of the EUT

TEST REPORT

Report No.: MTi230621033-22E1

Product name:

UHF RFID Reader

Model name: FU-M6-IN1
Series Model: N/A
Model difference: N/A

Electrical rating:

Input: DC 12V 2A

Hardware version:

FU-S7

Software version:

ZEUS _V1.04.0

Accessories:

Cable: Lan cable 100cm *1

EUT serial number:

MTi230621033-22-S0001

RF specification:

Operation frequency:

NA2 mode: 917.4 MHz ~ 927.2 MHz (channel separation: 200 kHz)
NA3 mode: 917.5 MHz ~ 922.5 MHz (channel separation: 100 kHz)

Modulation type:

ASK

Antenna designation:

PCB antenna, antenna Gain: 5.82dBi

1.2 Description of test modes

1.2.1 Test channels

For NA2 mode

Chanel Frequency
Lowest 917.4 MHz
Middle 922.4 MHz
Highest 927.2 MHz

Address: 101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community, Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Tel: (86-755)88850135
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For NA3 mode

Chanel Frequency
Lowest 917.5 MHz
Middle 920 MHz
Highest 922.5 MHz

Note: The test software has been used to control EUT for working in engineering mode, that enables
selectable channel, and capable of continuous transmitting mode.

Operation channel list

NA2 mode: 917.4 MHz ~ 927.2 MHz

Channel Fre(:'c\1/|L|J_|le)10y Channel Fr?&tﬁlezr)]cy Channel Fr(?'(\qﬂtﬁlezr)] cy Channel Fr%(\q/lllj_'ezr;cy
0 917.4 20 921.2 40 925.2 - -
1 917.6 21 921.4 41 9254 - -
2 917.8 22 921.6 42 925.6 - -
3 918.0 23 921.8 43 925.8 - -
4 918.2 24 922.0 44 926.0 - -
5 9184 25 922.2 45 926.2 - -
6 918.6 26 922.4 46 926.4 - -
7 918.8 27 922.6 47 926.6 - -
8 919.0 28 922.8 48 926.8 - -
9 919.2 29 923.0 49 927.0 - -
10 9194 30 923.2 50 927.2 - -
11 919.6 31 9234 - - - -
12 919.8 32 923.6 - - - -
13 920.0 33 923.8 - - - -
14 920.2 34 924.0 - - - -
15 920.4 35 924.2 - - - -
16 920.6 36 924.4 - - - -
17 920.8 37 924.6 - - - -
18 921.0 38 924.8 - - - -
19 917.4 39 925.0 - - - -
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NA3 mode: 917.5 MHz ~ 922.5 MHz

Channel Fr?mj_lezr)] cy Channel Fre(:'(\q/ltilezr)lcy Channel Fr?&lﬁ? cy Channel Fr?&l:_'ezr)lcy
0 917.5 20 919.4 40 921.4 - -
1 917.6 21 919.5 41 921.5 - -
2 917.7 22 919.6 42 921.6 - -
3 917.8 23 919.7 43 921.7 - -
4 917.9 24 919.8 44 921.8 - -
5 918.0 25 919.9 45 921.9 - -
6 918.1 26 920.0 46 922.0 - -
7 918.2 27 920.1 47 922.1 - -
8 918.3 28 920.2 48 922.2 - -
9 918.4 29 920.3 49 922.3 - -
10 918.5 30 920.4 50 922.4 - -
11 918.6 31 920.5 - - - -
12 918.7 32 920.6 - - - -
13 918.8 33 920.7 - - - -
14 918.9 34 920.8 - - - -
15 919.0 35 920.9 - - - -
16 919.1 36 921.0 - - - -
17 919.2 37 921.1 - - - -
18 919.3 38 921.2 - - - -
19 917.5 39 921.3 - - - -
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1.2.2 Description of support units

Support equipment list

Description Model Serial No. Manufacturer

/ / / /

1.3 Measurement uncertainty

Measurement Uncertainty

Conducted emissions (AMN 150kHz~30MHz) +3.1dB
Occupied channel bandwidth +3 %

RF output power, conducted +1 dB

Time +1 %

Unwanted Emissions, conducted +1 dB
Radiated spurious emissions (above 1GHz) +5.3dB
Radiated spurious emissions (9kHz~30MHZz) +4.3dB
Radiated spurious emissions (30MHz~1GHz) +4.7dB
Temperature +1°C

Humidity +5%

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.
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2 Summary of Test Result

No. FCC reference Description of test Result
1 |[8§15.203 Antenna requirement Pass
2 |815.207 AC power line conducted emissions Pass
3 [15.247(a)(1) 20dB occupied bandwidth Pass
4 |15.247(b)(2) Conducted peak output power Pass
5 115.247(a)(1) Carrier Frequencies Separation Pass
6 [15.247(a)(1) Average time of occupancy (Dwell time) Pass
7 115.247(a)(1) Number of hopping channels Pass
8 115.247(d) Conducted emission at the band edge Pass
9 115.247(d) Conducted spurious emissions Pass
10 |[15.247(d) Radiated spurious emissions Pass

Note: N/A means not applicable.
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3 Test Facilities and Accreditations

3.1 Test laboratory

Test laboratory: Shenzhen Microtest Co., Ltd.

101, No. 7, Zone 2, Xinxing Industrial Park, Fuhai Avenue, Xinhe Community,

Test site location: Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Telephone: (86-755)88850135

Fax: (86-755)88850136

CNAS Registration No.: |CNAS L5868

FCC Registration No.: 448573

Tel:0755-88850135-1439 Mobile: 131-4343-1439 (Wechat same number) Web:http://www.mtitest.cn  E-mail: mti@51mti.com
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4 Equipment List
No. Equipment Manufacturer Model Serial No. | Cal. date | Cal. Due
20dB Bandwidth
Maximum Conducted Output Power
Channel Separation
Number of Hopping Frequencies
Dwell Time
Emissions in non-restricted frequency bands
Wideband Radio 2024-03-2 | 2025-03-1
1 Rohde&schwarz CMW500 149155
Communication Tester 0 9
ESG Series Analog GB400512 | 2024-03-2 | 2025-03-2
2 Agilent E4421B
Ssignal Generator 40 1 0
MY513502 | 2024-03-2 | 2025-03-2
3 PXA Signal Analyzer Agilent N9030A
96 1 0
) _ 3610A019 | 2024-03-2 | 2025-03-2
4 Synthesized Sweeper Agilent 83752A
57 1 0
MY501434 | 2024-03-2 | 2025-03-2
5 MXA Signal Analyzer Agilent N9020A
83 1 0
19D80601 | 2024-03-2 | 2025-03-2
6 RF Control Unit Tonscend JS0806-1
52 1 0
) ) 19D80601 | 2024-03-2 | 2025-03-2
7 | Band Reject Filter Group Tonscend JS0806-F
60 1 0
ESG Vector Signal _ MY501437 | 2024-03-2 | 2025-03-1
8 Agilent N5182A
Generator 62 0 9
. MY400276 | 2024-03-2 | 2025-03-2
9 DC Power Supply Agilent E3632A
95 1 0
Band edge emissions (Radiated)
Emissions in frequency bands (above 1GHz)
2024-03-2 | 2025-03-1
1 EMI Test Receiver Rohde&schwarz ESCI7 101166 0 9
Double Ridged 2023-06-1 | 2025-06-1
2 schwarabeck BBHA 9120 D 2278
Broadband Horn Antenna 7 6
3008A0112 | 2024-03-2 | 2025-03-1
3 Amplifier Agilent 8449B
0 0 9
MY544408 | 2024-03-2 | 2025-03-2
4 MXA signal analyzer Agilent N9020A
59 1 0
) _ MY513502 | 2024-03-2 | 2025-03-2
5 PXA Signal Analyzer Agilent N9030A 96 L 0

Tel:0755-88850135-1439
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No. Equipment Manufacturer Model Serial No. | Cal. date | Cal. Due
2023-06-1 | 2025-06-1
6 Horn antenna Schwarzbeck BBHA 9170 00987 ; 6
EWLAN1840 2024-03-2 | 2025-03-2
7 Pre-amplifier Space-Dtronics 210405001
G 1 0
Emissions in frequency bands (below 1GHz)
2024-03-2 | 2025-03-1
1 EMI Test Receiver Rohde&schwarz ESCI7 101166 0 9
TRILOG Broadband 2025-06-1
2 schwarabeck VULB 9163 | 9163-1338 | 2023-06-11
Antenna 0
) 2024-03-2 | 2025-03-2
3 Active Loop Antenna Schwarzbeck | FMZB 1519 B 00066 3 )
3113A0618 | 2024-03-2 | 2025-03-1
4 Amplifier Hewlett-Packard 8447F
4 0 9
No. Equipment Manufacturer Model Serial No. | Cal. date | Cal.Due
MTi-E002 EMI Test Receiver R&S ESCI3 101368 2022/06/02 | 2023/06/01
MTi-E023 |Artificial power network Schwarzbeck NSLK8127 NSL8K21127# 2022/06/02 | 2023/06/01
MTi-E025 |Artificial power network Schwarzbeck NSLK8127 8127183 |2022/06/02 | 2023/06/01
MTI-E043 EMI test receiver R&S ESCI7 101166 2022/06/02 | 2023/06/01
MTI-E046 | Active Loop Antenna Schwarzbeck FMZB 1519 B 00044 2021/05/30 | 2023/05/29
MTI-E044 | Broadband antenna Schwarzbeck VULB9163 9163-1338 |2021/05/30 | 2023/05/29
MTI-E045 Horn antenna Schwarzbeck BBHA9120D | 9120D-2278 | 2021/05/30 | 2023/05/29
MTI-E047 Pre-amplifier Hewlett-Packard 8447F 3113A06184 | 2022/06/02 | 2023/06/01
MTI-E048 Pre-amplifier Agilent 8449B 3008A01120 | 2022/06/02 | 2023/06/01
MTi-E120 | Broadband antenna Schwarzbeck VULB9163 9163-1419 |2021/05/30 | 2023/05/29
MTi-E121 Pre-amplifier Hewlett-Packard 8447D 2944A09365 | 2022/04/16 | 2023/04/15
MTi-E123 Pre-amplifier Agilent 8449B 3008A04723 | 2022/05/06 | 2023/05/05
MTi-E062 | PXA Signal Analyzer Agilent N9030A MY51350296 | 2022/06/23 | 2023/06/22
MTi-E067 RF Control Unit Tonscend JS0806-1 |19D8060152 | 2022/06/02 | 2023/06/01
MTi-E068 RF Control Unit Tonscend JS0806-2 |19D8060153 | 2022/06/02 | 2023/06/01
MTi-E0e9 | Band gféi‘; Filter Tonscend JS0806-F | 19D8060160 | 2022/06/02 | 2023/06/01
EMI Measurement EZ-EMC Ver.
MTI-E010S Software Farad EMEC-3A1 / / /
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MTI-E014S

RF Test System

Tonscend
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V2.6.88.0330
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5 Test Result
5.1 Antenna requirement
15.203 requirement

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can be
replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of
§815.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and some
field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d), must be
measured at the installation site. However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not exceeded.

Description of the antenna of EUT

The antenna of EUT is PCB antenna (Antenna Gain: 5.82 dBi). which is no consideration of replacement.
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5.2 20dB occupied bandwidth
5.2.1 Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the
average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second
period; if the 20 dB bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least
25 hopping frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 10 second period. The maximum allowed 20 dB bandwidth of the hopping channel is
500 kHz.

5.2.2 Test setup

Spectrum
Analyzer

EUT

5.2.3 Test procedures

a) Test method: ANSI C63.10-2013 Section 6.9.2.

b) The transmitter output of EUT is connected to the spectrum analyzer.
¢) Spectrum analyzer setting:

RBW = 1% ~ 5% of the OWB,

VBW = approximately three times RBW

5.2.4 Test results

Mode Test channel 20dB Bandwidth Limit

(MHz) (MHz) (kHz)
917.4 0.1162
NA2 mode 922.4 0.1137
927.2 0.1146

<500
9175 0.1149
NA3 mode 920.0 0.1128
922.5 0.1163
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NA2 mode - 20dB occupied bandwidth
917.4 MHz

Agilent Spectrum Analyzer - Occupied BW.
g R [ re S0 ac [ [ | SENSEINT|SOURCE OFF ALIGH AUTQ! 10:33:51 AM Feb 02, 2023
Center Freq 917.400000 MHz Center Freq: 917 400000 MHz Radio 5td: None Frequency
W Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 40 dB Radis Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

Center Freq
917.400000 MHz

Center 917.4 MHz
H#Res BW 3 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 28.4 dBm

101.14 kHz Freqorset
Transmit Freq Error -1.612 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 116.2 kHz x dB -20.00 dB

922.4 MHz

Agilent Spectrum Analyzer - Occupied BW
W RL | RF [S0¢ ac | [ | SENSEINT[SOURCE OFF ALIGN AUTO 10:35:27 AMFeb 02, 2023
Center Freq 922.400000 MHz Center Freq: 922.400000 MHz Radio Std: None Frequency
=~ Trig:Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

#VBW 100 kHz
Occupied Bandwidth Total Power 29.2 dBm

96.935 kHz Freq Offset|

Transmit Freq Error 618 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 113.7 kHz x dB -20.00 dB

msa STATUS

927.2 MHz

Agilent Spectrum Analyzer - Occupied BW
B0 RL | RF [S00 ac | [ | SENSEINT|SOURCE OFF ALIGN AUTO 10:36:48 AM Feb 02, 2023
Center Freq 927.200000 MHz Center Freq: 927 200000 MHz Radio Std: None Frequency
W Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

Center 927.2 MHz
#Res BW 3 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 28.0 dBm

106.03 kHz o=
Transmit Freq Error 2.022 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 114.6 kHz x dB -20.00 dB

msc STATUS!
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NA3 mode - 20dB occupied bandwidth
917.5 MHz

Agilent Spectrum Analyzer - Occupied BW.
g R [ re S0 ac [ [ | SENSEINT|SOURCE OFF ALIGH AUTQ! 10:27:56 AM Feb 02, 2023
Center Freq 917.500000 MHz Center Freq: 917 500000 MHz Radio 5td: None Frequency
W Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 40 dB Radis Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

Center Freq
917.500000 MHz

Center 917.5 MHz
H#Res BW 3 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 18.6 dBm

99.369 kHz reqorset
Transmit Freq Error -265 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 114.9 kHz xdB -20.00 dB

920.0 MHz

Agilent Spectrum Analyzer - Occupied BW
W RL | RF [S0¢ ac | [ | SENSEINT[SOURCE OFF ALIGN AUTO 10:28:49 AMFeb 02, 2023
Center Freq 920.000000 MHz Center Freq: 920000000 MHz Radio Std: None Frequency
=~ Trig:Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

#VBW 100 kHz
Occupied Bandwidth Total Power 29.5 dBm

96.817 kHz Freq Offset|

Transmit Freq Error 1.940 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 112.8 kHz x dB -20.00 dB

msa STATUS

922.5 MHz

Agilent Spectrum Analyzer - Occupied BW
B0 RL | RF [S00 ac | [ | SENSEINT|SOURCE OFF ALIGN AUTO 10:31:48 AM Feb 02, 2023
Center Freq 922.500000 MHz Center Freq: 922500000 MHz Radio Std: None Frequency
W Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 17.97 dB
Ref 40.00 dBm

Center 922.5 MHz
#Res BW 3 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 29.9 dBm

99.930 kHz o=
Transmit Freq Error 2.290 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 116.3 kHz x dB -20.00 dB

msc STATUS!

Tel:0755-88850135-1439 Mobile: 131-4343-1439 (Wechat same number) Web:http://www.mtitest.cn  E-mail: mti@51mti.com
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5.3 Conducted peak output power
5.3.1 Limits

For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems employing at
least 50 hopping channels; and, 0.25 watts for systems employing less than 50 hopping channels, but at
least 25 hopping channels.

5.3.2 Test setup

Spectrum

EUT Analyzer

5.3.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 7.8.5.

b) The EUT was set to continuously transmitting in the max power during the test.

¢) The transmitter output of EUT is connected to the spectrum analyzer.

d) Spectrum analyzer setting: RBW > 20dB occupied bandwidth, VBW = RBW, detector= Peak

5.3.4 Test results

Conducted

Mode Tes(thl Ela;;mel peak output power Limit (dBm)
(dBm)
917.4 26.492
NA2 mode 922.4 26.616
927.2 26.749

<30

917.5 26.527
NA3 mode 920 26.586
922.5 26.670

Tel:0755-88850135-1439 Mobile: 131-4343-1439 (Wechat same number) Web:http://www.mtitest.cn  E-mail: mti@51mti.com
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NA2 mode - peak conducted output power

Agilent Spectrum Analyzer - Swept SA
i AL
Center Freq 917.400000 MHz

PNO: Fast L)

IFGain:Low

Ref Offset 17.97 dB
Ref 47.97 dBm

Center 917 4000 MHz
#Res BW 300 kHz

Msa

Agilent Spectrum Analyzer - Swept SA
Center Freq 922.400000 MHz

PNO: Fast ()

IFGain:Low

Ref Offset 17.97 dB
Ref 37.97 dBm

Center 922.4000 MHz
#Res BW 300 kHz

#VBW 300 kHz

#VBW 300 kHz

917.4 MHz

SEMSE:INT | SOURCE OFF ALIGNAUTO
Avg Type: Log-Pur
Avg[Hold:» 1061100

Trig: Free Run
Atten: 40 dB

Mkr1 917.406 6 MHz
26.492 dBm

Span 600.0 kHz
Sweep 1.000 ms (1001 pts)

STATUS

922.4 MHz

SENSE:INT] SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

09:38:44 AM Feb 02, 2023
4

Trig: Free Run
Atten: 30 dB

Mkr1 922.406 0 MHZ
26.616 dBm

05:16:23 PMFeb 01, 2023

Span 600.0 kHz
Sweep 1.000 ms (1001 pts)

1=

Agilent Spectrum Analyzer - Swept SA
i AL
Center Freq 927.200000 MHz

SO Fost Ca Trig: Free Run
Atten: 30 dB

IFGain:Low

Ref Offset 17.97 dB
Ref 37.97 dBm

Center 927.2000 MHz
#Res BW 300 kHz

Tel:0755-88850135-1439

#VBW 300 kHz

Mobile: 131-4343-1439 (Wechat same number)

STATUS

927.2 MHz

SEMSE:INT | SOURCE OFF ALIGNAUTO
Avg Type: Log-Pur
Avg[Hold:» 1061100

00:40:10 AM Feb 02, 2023

Mkr1 927.246 8 MHz
26.749 dBm

Span 600.0 kHz
Sweep 1.000 ms (1001 pts),

STATUS

Web:http://www.mtitest.cn

Frequency

Frequency

Frequency

StartFreq
926.900000 MHz

Stop Freq
927.500000 MHz

E-mail: mti@51mti.com
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NA3 mode - peak conducted output power

Agilent Spectrum Analyzer - Swept SA

T T TS

Ref Offset 17.97 dB
Ref 37.97 dBm

Center 917.5000 MHz
#Res BW 300 kHz

Agilent Spectrum Analyzer - Swept SA
Center Freq 920.000000 MHz

PNO: Fast ()
IFGain:Low

Ref Offset 17.97 dB
Ref 37.97 dBm

Center 920.0000 MHz
#Res BW 300 kHz

|
Center Freq 917.500000 MHz

PNO: Fast ()
IFGain:Low

917.5 MHz

SEMSE:INT | SOURCE OFF ALIGNAUTO
Avg Type: Log-Pur
Avg[Hold:» 1061100

Trig: Free Run
Atten: 30 dB

Mkr1 917.498 2 MHz
26.527 dBm

Span 600.0 kHz
Sweep 1.000 ms (1001 pts),

STATUS

#VBW 300 kHz

920.0 MHz

SENSE:INT] SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold:>100/100

10006:25 AM Feb 02, 2025
4

Trig: Free Run
Atten: 30 dB

Mkr1 919.991 0 MHz
26.586 dBm

10:07:23 AM Feb02, 2022

Span 600.0 kHz
Sweep 1.000 ms (1001 pts)

#VBW 300 kHz

1=

Agilent Spectrum Analyzer - Swept SA
Center Freq 922.500000 MHz

SO Fost Ca Trig: Free Run
IFGain:Low

Ref Offset 17.97 dB
Ref 37.97 dBm

Center 922.5000 MHz
#Res BW 300 kHz

Tel:0755-88850135-1439

#VBW 300 kHz

Mobile: 131-4343-1439 (Wechat same number)

STATUS

922.5 MHz

|| GENSEINT|SOURCEOFF | ALIGNAUTO | 10/05:31 AM Fehi2,2023
Avg Type: Log-Pwr

Avg[Hold:>100/100

Atten: 30 dB

Mkr1 922.482 0 MHz
26.670 dBm

Span 600.0 kHz
Sweep 1.000 ms (1001 pts),

STATUS

Web:http://www.mtitest.cn

Frequency

Frequency

Frequency

StartFreq
922.200000 MHz

Stop Freq
922,800000 MHz

E-mail: mti@51mti.com
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5.4 Carrier frequency separation
5.4.1 Limits

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

5.4.2 Test setup

Spectrum

EUT Analyzer

5.4.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 7.8.2.

b) The EUT was set to hopping mode during the test.

c) The transmitter output of EUT is connected to the spectrum analyzer.
d) Spectrum Setting: RBW = 30 kHz, VBW = 30 kHz, detector= Peak.

5.4.4 Test results

Carrier frequency Limit
Mode Test channel separation (kHz)
(kHz)
NA2 mode Hop-mode 201.0 >= 20 dB bandwidth
NA3 mode Hop-mode 180.6 >= 20 dB bandwidth
Tel:0755-88850135-1439 Mobile: 131-4343-1439 (Wechat same number) Web:http://www.mtitest.cn  E-mail: mti@51mti.com
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Carrier frequency separation
NA2 mode

Agilent Spectrum Analyzer - Swept SA
sog ac [ ] SENSE!INT| SOURCE OFF ALIGH AUTQ!
Start Freq 917.200000 MHz . Avg Type: Log-Pwr
PO Wide Can Trig: Free Run Avg|Hold:>100/100
: -
IFGain:Low Atten: 30 dB

AMkr1 201.0 kHz|
Ref 20.00 dBm -0.097 dBj

’1A2

Start 917.2000 MHz Stop 917.8000 MHz,
#Res BW 30 kHz #VBW 30 kHz Sweep 1.000 ms (1001 pts)

s STATUS!

NA3 mode

Agilent Spectrum Analyzer - Swept SA
soe AC | ] SENSE:INT[ SOURCE OFF ALIGN AUTO

Start Freq 917.300000 MHz ) Avg Type: Log-Pwr
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 40 dB

AMKF 180.6 KHZ
Ref Offset9.16 dB
Ref 39.16 dBm 0.134 dB

Stop 917.9000 MHz|

#VBW 30 kHz Sweep 1.000 ms (1001 pts)
Juse Smarus,
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5.5 Average time of occupancy
5.5.1 Limits

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the
average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second
period; if the 20 dB bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least
25 hopping frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 10 second period. The maximum allowed 20 dB bandwidth of the hopping channel is
500 kHz.

5.5.2 Test setup

Spectrum

EUT Analyzer

5.5.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 7.8.4
b) The EUT was set to hopping mode during the test.
¢) The transmitter output of EUT is connected to the spectrum analyzer.

d) Spectrum analyzer setting: RBW = 120kHz, VBW = 300kHz, Span = OHz, Detector = Peak, weep time:
As necessary to capture the entire dwell time per hopping channel.

e) Repeat the measurement using a longer sweep time to determine the number of hops over the period
specified in the requirements. The sweep time shall be equal to, or less than, the period specified in the
requirements. Determine the number of hops over the sweep time and calculate the total number of hops
in the period specified in the requirements, using the following equation:

f) The average time of occupancy is calculated from the transmit time per hop multiplied by the number of
hops in the period specified in the requirements.

5.5.4 Test results

Mode Test Channel | Pulse width Numb_er of 'g‘?’gﬁgzggg Limit Result
(MH2z) (ms) pulsesin 20 s (s) (s)
917.4 18.80 17 0.320 <=0.4 Pass
NA2 mode 922.4 18.80 18 0.338 <=0.4 Pass
927.2 18.80 18 0.338 <=0.4 Pass
917.5 19.00 17 0.323 <=0.4 Pass
NA3 mode 920.0 18.80 17 0.320 <=0.4 Pass
922.5 18.80 17 0.320 <=0.4 Pass
Notes:
1. Average time of occupancy = Pulse width * Number of pulses in 20s
Tel:0755-88850135-1439 Mobile: 131-4343-1439 (Wechat same number) ~ Web:http:/www.mtitestcn  E-mail: mti@51mti.com
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NA2 mode - Average time of occupancy
917.4 MHz - Pulse width 917.4 MHz - Number of pulsesin 20 s

[Ty ————Ty
0 FL N
Center Freq 917.400000 MHz
: Wi

31, 2023 T IRCE OF
Avg Typa: Log-Pwr Frequency Avg Typa:
RN Trig: Free Run

Frequency

o= Trig:Free Run
Atten: 24 4B
Auto Tune|

; . Auto Tune
Ref Offset9.16 dB AMkr1 18.80 ms Ref Offset 9.16 dB
Ref 22.16 dBm -0.07 dB Ref 22.16 dBm

Center Freq Center Freq

91 0000 MHz 917.400000 MHz
StartFreq StartFreq|
917.400000 MHz 917.400000 MHz|

Stop Freq|
917.400000 MHz|

StopFreq
917.400000 MHZ

CF Step | CF Step
120,000 kHz 120,000 kHz|
Auto. Man

Freq Offset|
0 Hz|

Center 917.400000 MHz Span 0 Hz Center 917.400000 MHz Span 0 Hz
Res BW 120 kHz #VBW 300 kHz Sweep 100.0 ms (1001 pts) Res BW 120 kHz #VBW 300 kHz Sweep 20.00 s (1001 pts)

922.4 MHz - Pulse width 922.4 MHz - Number of pulsesin 20 s

Agilent Spectrum Analyzer - Swept SA

i 1RCE OF ALIGH &L
Center Freq 922.400000 MHz ) Avg Type: Log-Pwr Frequency
THO: Wide »- Trig:Free Run Trig: Free Run

—-—
IFGain:Low Arten: 20 dB IFG: Atten: 20 dB

Auto Tune|

Ref Offset9.16 dB akkri 18.84 n Ref Offset9.16 dB
Ref 19.16 dBm U Ref 19.16 dBm

X CenterFreq Center Freq
922.400000 MHz 1 922.400000 MHz
StartFreq|

922 400000 MHz|

Stop Freq|

922.400000 MHz|

CF Step

1 120.000 kHz|

Auto Man

Freq Offset!

0 Hz|

iCenter 922.400000 MHz Span 0 Hz ‘Center 922.400000 MHz Span 0 Hz
Res BW 120 kHz #VBW 300 kHz Sweep 100.0 ms (1001 pts) Res BW 120 kHz #VBW 300 kHz Sweep 20.00 s (1001 pts)

hisc

927.2 MHz - Pulse width 927.2 MHz - Number of pulsesin 20 s

LRCE OF
Avg Type: Log-Pwr

Frequency

i - g ; ; o
Center Freq 927.200000 MHz Avg Type: Log-Pur Freauency | Cener Freq 927.200000 MHz §
Trig: Free Run PRO: W1 Trig: Free Run

PHO: Wide ~+— —-—
IFGain:Low Atten: 20 dB IFG: Atten: 20 dB

- - Auto Tune|
Ref Offset9.16 dB AMkr1 18.80 ms Ref Offsat 9.16 dB
Ref 19.16 dBm -41.51 dB| Ref 19.16 dBm

Center Freq Center Freq
927 200000 MHz T 927.200000 MHz

StartFreq|
927.200000 MHz |

Stop Freq|
927200000 MHz|

CF Step
120.000 kHz|
Auto Man Auto Man

Freq Offset. Freq Offset|
0 Hz| 0 Hz|

iCenter 927.200000 MHz Span 0 Hz ‘Center 927.200000 MHz Span 0 Hz

Res BW 120 kHz #VBW 300 kHz Sweep 100.0 ms (1001 pts) Res BW 120 kHz #VBW 300 kHz Sweep 20.00 s (1001 pts)

STATUS hisc
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NA3 mode - Average time of occupancy

917.5 MHz - Pulse width

oy e —————ry
Cel
W 1o Free Run
Atten: 20 dB

Ref Offset9.16 dB.
Ref 19.16 dBm

iCenter 917.500000 MHz

iRes BW 120 kHz #VBW 300 kHz

Avg Typa: Log-Pwr

Sweep

Agilent Spectrum Analyzer - Swept SA
03:17:45 PM Jan 31, 2023 g T
TRAG Frequency

Ref Offset 8,16 dB
Ref 19.16 dBm

Centr 917.500000 NHz
Res BW 120 kHz

Span 0 Hz
100.0 ms (1001 pts)

Center Freq 917.500000 MHz
z

Trig: Free Run

#VBW 300 kHz

WRCE CF
Avg Typs:

Span 0 Hz
Sweep 20.00 s (1001 pts))

917.5 MHz - Number of pulsesin 20 s

Frequency

Center Freq
917.600000 MHz

I—

StartFreq|
917.500000 MHz|

Stop Freq|
917.500000 MHz

CF Step
120,000 kHz|
Man

Auto

Freq Offset|
0 Hz|

Agilent Spectrum Analyzer - Swept SA

g KL C
Center Freq 920.000000 MHz
PH
IFG:

Wide == Trig:Free Run
Atten: 20 4B

Ref Offset9.16 dB.
Ref 19.16 dBm

[Center 920.000000 MHz

iRes BW 120 kHz #VBW 300 kHz

Sweep 100.0 ms (1001 pts)

sTATUS

Agilent Spectrum Analyzer - Swept SA
Frequency S . y

Ref Offset 8,16 dB
Ref 19.16 dBm

‘Center 920.000000 MHz
Res BW 120 kHz

hisc

Center Freq 920.000000 MHz

Aot Wide = Trig: Free Run
Atten: 20 dB

#VBW 300 kHz

YRCE CF
Avg Type:

: Log-Pwr

‘Span 0 Hz
Sweep 20.00 s (1001 pts)

920.0 MHz - Number of pulsesin 20 s

Frequency

Center Freq
'920.000000 MHz

StartFreq|
'920.000000 MHz|

StopFreq|
'920.000000 MHz|

CF Step
120.000 kHz|

Auto Man

Freq Offset|
0 Hz|

922.5 MHz - Pulse width

oy e —————ry

e Trig:Free Run
w  Amen:20 dB

Ref Offset9.16 dB
Ref 19.16 dBm

iCenter 922.500000 MHz

iRes BW 120 kHz #VBW 300 kHz

Avg Typa: Log-Pwr

Sweep

Agilent Spectrum Analyzer
032316 PM Jan 31, 2023 Frequene, 0 ]
4 J Center Freq 922.5

Ref Offset 8,16 dB
Ref 19.16 dBm

iCenter 922.500000 MHz
Res BW 120 kHz

Span 0 Hz
100.0 ms (1001 pts)

= Trig: Free Run
Atten: 20 dB

#VBW 300 kHz

WRCE CF
Avg Type:

: Log-Pwr

Span 0 Hz
Sweep 20.00 s (1001 pts))

922.5 MHz - Number of pulsesin 20 s

Frequency

Auto Tune|

Center Freq
922.600000 MHz

StartFreq|
922 500000 MHz|

StopFreq|
922500000 MHz

CF Step
120,000 kHz|
Man

Freq Offset|
0 Hz|

hisc

sTATUS
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5.6 Number of hopping channels

5.6.1 Limit

For frequency hopping systems operating in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the
average time of occupancy on any frequency shall not be greater than 0.4 seconds within a 20 second
period; if the 20 dB bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least
25 hopping frequencies and the average time of occupancy on any frequency shall not be greater than
0.4 seconds within a 10 second period. The maximum allowed 20 dB bandwidth of the hopping channel is
500 kHz.

5.6.2 Test setup

Spectrum
Analyzer

EUT

5.6.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 7.8.3

b) The EUT was set to hopping mode during the test.

c) The transmitter output of EUT is connected to the spectrum analyzer.

d) Spectrum analyzer setting: RBW = 100 kHz, VBW = 300 kHz, Detector = Peak.

5.6.4 Test results

uantity of Hoppin L
Mode Q Y ppINg Limit Results
Channel
NA2 mode 50 Pass
=50
NA3 mode 51 Pass
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Number of hopping channels

NA2 mode

Agilent Spectrum Analyzer - Swept SA
s0Q AC || SEMSE:INT| SOURCE OFF ALIGNAUTO 07:10:22 PMFeb 01,2023

Start Freq 916.000000 MHz ] Avg Type: Log-Pwr TR Frequency
PHO: Wide o Trig: Free Run Avg|Hold:»100/100

TWide Lo
IFGainlow ©_ Atten: 30 dB

Ref Offset 17.97 dB
Ref 37.97 dBm

Start 916.000 MHz Stop 928.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.200 ms (1001 pts)

e FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ #
917.356 MHZ 26.479 dBm [ ]
927.244 MHz 26818dBm| [ [
927.016 MHz 26847dBm| |
]

Agilent Spectrum Analyzer - Swept SA
soe ac | ] SENSE:INT] SOURCE OFF

Start Freq 916.000000 MHz Avg Type: Log-Pwr TRAC Frequency
PNO: Wide (o0 Trig: Free Run Avg|Hold:>100/100

o o)
\FGainLow ©_ Atten: 30 dB

Mkr3 922.440 MHz
Rer 3707 dBm. 26.790 dBm

¥’

Start 916.000 MHz Stop 923.000 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

MKF| MODE| THC, SCL
[ N [1]

FUNCTION FUNCTION WIDTH FUNCTION VALUE 4

i h
917.463 MHz 26.489 dBm
922,645 MHz 26.385 dBm
923.440 MHz 26.790 dBm
r 1
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5.7 Conducted emissions at the band edge
5.7.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30
dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 815.209(a) (see §15.205(c)).

5.7.2 Test setup

Spectrum

EUT Analyzer

5.7.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 6.10.4

b) The EUT was set to non-hopping mode & hopping mode during the test.

¢) The transmitter output of EUT is connected to the spectrum analyzer.

d) Spectrum analyzer setting: RBW = 100 kHz, VBW = 300 kHz, Detector = Peak.

5.7.4 Test results
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NA2 mode - conducted emissions at the band edge
Low band-edge (no-hopping mode mode)

Agilent Spectrum Analyzer - Swept SA

i Rl F
Start Freq 900.000000 MHz
PHO: Fa:
\FGalniow

Ref Offset 17.97 dB.
Ref 37.97 dBm

Trig: Free Run
Atten: 30 4B

—pn
2

H 45011 dBn

High band-edge (non-hopping mode)

Agilent Spectrum Analyzer - Swept SA

Avg Type: Lég-Pwr

g rL P
Start Freq 92
Avg|Hold:>100/100

6.500000 MHz
PHO: Wide ©

n Trig:Free Run
IFGain:Low

Atten: 30 dB

Ref Offset 17.97 dB
Ref 37.97 dBm

StartFreq
900,000000 MHz|

Stop Freq
920,000000 MHz

Stop 920.00 MHz
Sweep 2.467 ms (1001 pts)

FUNCTION WIDTH

CF Step|
1000000 MHz

FUNCTION

.I

Avg Type: Lég-Pwr
Avg|Hold:>100/100

054425 PMFeb 01, 2023
Frequency

StartFreq
926,500000 MHz|

Stop 930.000 MHz
FUNCTION WIDTH

FUNCTIONVALUE _ ~

Freq Offset
0Hz

STATUS

Agilent Spectrum Analyzer - Swept SA

High band-edge (hopping mode)

Agilent Spectrum Analyzer - Swept SA

mm :
Start Freq 900.000000 MHz
IFG!\:I:’:#I

Trig: Free Run
Aren: 30 dB

g Type: Log-Pwr Frequency
AvglHold>1001100

Ref Offset 17.97 dB.
Ref 37.97 dBm

#VBW 100 kHz

i RL F
Start Freq 926.500000 MHz
P

Trig: Free Run
Aren: 30 dB

\vg Type: Log-Pur
Avg|Hold:>1001100

Frequency

Mkr1 ‘:H 4“ MHZ
[ dBm|

Center Freq
910.000000 MHz
StartFreq
900.000000 MHz,
Stop Freq
920000000 MHz/

Stop 920.00 MHz|
Sweep 2.467 ms (1001 pts)

Freq Offset
0 Hz,

S8va~ann

g [start 926.500 MHz
OOOOMMHz Res BW 100 kHz
MER MODE R, SCL

Ref Offset 17.97 dB
Ref 37.97 dBm

’I

#VBW 100 kHz

FUNCTION

“EP ?‘W U MHZ

Mkr1 LU

Center Freq
528.250000 MHz

StartFreq
926.500000 MHz,

Stop Freq
930000000 MHz/

Stop 930.000 MHz CF Step

350.000 kHz

FUNCTIDH WIDTH FUNCTIONVALUE _ »

Freq Offset
0 Hz,

H B
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NA3 mode - conducted emissions at the band edge

Low band-edge (no-hopping mode mode) High band-edge (non-hopping mode)

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
o - e — = AL F ENGE RCE ¥ 09:27:31 AM Feb 02, 2023 Freaaans
Start Freq 900.000000 MHz Avg Type: Log-Pwr Start Freq 921.000000 MHz Avg Type: Log-Pwr TRACE SCREEY
PHO: Fast Ly Trig:Free Run Avg|Hold:>100/100 " PNO: Wide Ly T7ig: Free Run Avg|Hold:>100/100
\FGain ow Attan: 30 dB C IF Gain:Law Atten: 30 dB

Ref Offset 17.97 dB. ~ - - Ref Offset 17.97 dB
Ref 37.97 dBm - Ref 37.97 dBm

.1

StartFreq
921.000000 MHz|

Stop 920.00 MHz
Sweep 1.933 ms (1001 pts)

FUNCTION | FUNCTION WIDTH

Start 921.000 MHz
Res BW 100 kHz #VBW 300 kHz
MR MODE TAC SCL

Stop 930.000 MHz

Freq Offset
0Hz

Agilent Spectrum Analyzer - Swept SA

RL F

Start Freq 900.000000 MHz wvg Type: Log-Pwr Frequency
iFast Ly Trig:FreeRun Avg|Hold:>1001100

IFGain:Low Arten: 30 dB

Frequency

\vg Type: Log-Pur
Trig: Free Run Avg|Hold:>1001100

Atten: 30 dB

Cayr Auto Tune
Ref Offset 17.97 4B 3 Ref Offset 17.97 d8 v :
Ref 37.97 dBm 2 Ref 37.97 dBm

1
Center Freq L] Center Freq
510.000000 MHz §25.500000 MHz
StartFreq
900.000000 MHz,
Stop Freq
920000000 MHz/

StartFreq
921,000000 MHz,

Stop Freq

930000000 MHz/
Start 900.00 MHz

Stop 920.00 MHz e [start 921.000 Mz Stop 930.000 MHz, CF Step
#Res BW 100 kHz #VBW 300 kHz #Sweep 1.000 ms (1001 pts) 000000 MHz Res BW 100 kHz #VBW 300 kHz K '900.000 kHz
WEF WODE TAC SCL K

MR MODE R, SCL 7 FUNCTIDN | FUNCTIDN WIDTH

FUNCTION VALUE
| 1 N 92 ns. MHz 26845 dB
4 ‘(l d
Freq Offset 3 f
0 Hz|

Freq Offset
0 Hz,

STATUE | Meas Uncal
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5.8 Conducted spurious emissions
5.8.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30
dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 815.209(a) (see §15.205(c)).

5.8.2 Test setup

Spectrum

EUT Analyzer

5.8.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 6.10.4

b) The EUT was set to non-hopping mode & hopping mode during the test.

¢) The transmitter output of EUT is connected to the spectrum analyzer.

d) Spectrum analyzer setting: RBW = 100 kHz, VBW = 300 kHz, Detector = Peak.

5.8.4 Test results

Notes:
All modes of operation of the EUT were investigated, and only the worst-case results are reported.
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Conducted spurious emissions — NA2 mode
917.4 MHz 917.4 MHz

[Ty ————Ty Agilent Spectrum Analyzer - Swept SA

AL P L RL Qi 05:21:54 PMFeb 01,2023
Center Freq 917.400000 MHz Avg Type: Log-Pur : Start Freq 30.000000 MHz Ava Type: Log-Pur Teace Frequency
PHO: Wide Ly Trig: Free Run Avg|Hold:>100/100 PND: Fast Lyo Trig:Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB IF Gain:Law Atten: 40 dB

Ref Offset 17 97 dB Ref Offset 17.97 dB
Ref 47.97 dBm Ref 47.97 dBm

StartFreq
30,000000 MHz|

2 FreqOffset
| TR A TR S S L e O Hz

Center 917.4000 MHz Span 500.0 kHz Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

917.4 MHz 922.4 MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

RE RCE "L ENGE INT| SCURCE 19,4605 AM P 02, 202
Start Freq 1.000000000 GHz Avg Type: Log-Pwr Frequency Center Freq 922.400000 MHz Avg Type: Log-Pwr : (I
PHO: Fast Lpo T7ig:Free Run Avg|Hold: 271100 PNO: Wiide Ly Trig:Free Run Avg|Hold:>1001100 T
IFGain:Low Atten: 40 dB - IFGain:Low Atten: 40 dB el
6.067 G Auto Tune MKkr1 622 400 .
Ref Offset 17.97 dB Pyt n Ref Offset 17.97 dB N o n
Ref 47.97 dBm 612 dBm Ref 47.97 dBm

CenterFreq, CenterFreq,
922.400000 MHz|

StartFreq
922.160000 MHz

|

Stop Freq
922650000 MHz|

CF Step!
50.000 kHz
Man
1

4

- " offs
P et R Y s 0 e T e ™ ST S ——— L0eg o ':
Ll :

Start 1.000 GHz Stop 10.000 GHz Center 922.4000 MHz Span 500.0 kHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 860.1 ms (1001 pts) Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

922.4 MHz 922.4 MHz

[Ty ————Ty Agilent Spectrum Analyzer - Swept SA

10:19:22 AM Feb(2, 2023 Frequene s P
ce QUENSY | Start Freq 1.000000000 GHz Avg Typa: Log-Pwr
Orfast T Trig: Free Run Avg|Held: 95100
o
IF Gain:Low Atten: 30 dB

09,45:06.AM Feb 02, 2023
TRACE Frequency

i AL -
Start Freq 30.000000 MHz Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100
Atten: 30 4B
" 5 Auto Tune
Ref Offset 17.97 dB ¢ 2 . Ref Offset 17.97 dB
Ref 37.97 dBm Ref 37.97 dBm

Center Freq Center Freq
515.000000 MHz 5500000000 GHz

—

StartFreq StartFreq
30.000000 MHz 1.000000000 GHz,

StopFreq StopFreq
1.000000000 GHz| 10.000000000 GHz

CF Step CF Step
97.000000 MHz 900.000000 MHz
Man| Auto Man|

; Freqffset ’ " PP FreqOffset
w,“m-'l.t.hw--q-mJ.MMII-AMA,-.LM-.‘)'JMWM“'M-J\A,nh-‘v.rn\\-ll.\‘u'lM,»h\.nh\dwm““«*—- el 0Hz A, 4 oty gt b

Stop 1.0000 GHz E Stop 10.000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts) #VBW 300 kHz Sweep 860.1 ms (1001 pts)
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927.2 MHz 927.2 MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

AL I 09:41:33 4M Feb 02, 2023 Fraiie il RL Qi 09:42:50 AMFeb 02, 2023 AT
Center Freq 927.200000 MHz Avg Typa: Log-Pwr TRAcE [ quency Start Freq 30.000000 MHz Avg Typa: Log-Pwr W quency
Wide Ly Trig:Free Run Avg|Hold>100/100 e PNO: Fast (I T Fr«:{;n Avg|Hold> 1001100 TveE

PHO: Wit
IFGain:Low Atter B IFGain:Low At 30 el

Mkri 9 K2 687 81 Auto Tune
Ref Offset 17.97 dB J : 1 Ref Offset 17.97 dB Mkr2 bE’L: S_J M H_
Ref 37.97 dBm 4 Ref 37.97 dBm -41.743 dBm

Center Freq

516.000000 MHz |

StartFreq
30.000000 MHz

StopFreq
1.000000000 GHz|

CF Step
97.000000 MHz
Man|

Freq Offset
0 Hz,

Center 927.2000 MHz Span 500.0 kHz Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

927.2 MHz

Agilent Spectrum Analyzer - Swept SA
i Rl

Start Freq 1.000000000 GHz Avg Type: Log-Pwr ACE Frequency
Fast Ly Trig:FreeRun Avg|Hold: 271100
n:Low Atten: 30 dB

Ref Offset 17.97 dB
Ref 37.97 dBm

StartFreq
1,000000000 GHz

1

Freq Offset
0Hz

= T . st T A i b g e,
e v

b b

Stop 10.000 GHz
#VBW 300 kHz Sweep 860.1 ms (1001 pts)

Conducted spurious emissions — NA3 mode
917.5 MHz 917.5 MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

10:08:56.AM Feb 2, 2023 10:11:37 AM Feb 02, 2023
TRACE[ TRACE

Frequency

i AL -
Freauency | ‘geart Freq 30.000000 MHz Avg Typs: Log-Pur

i AL .
Center Freq 917.500000 MHz Avg Typa: Log-Pwr
Avg|Hold:>100/100

Trig: Free Run AvalHold:> 100100 QAT
Attan: 30 dB IFGalniLow
Ref Offset 17.97 dB vikrl 91 ; 1 Ref Offset 17.97 dB

Ref 37.97 dBm Ref 37.97 dBm

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

StopFreq
1.000000000 GHz|

CF Step
97.000000 MHz
Man|

5

FreqOffset

TR S TV (Y TRPes P vy v v P s e SRS S otz

Center 917.5000 MHz Span 500.0 kHz . Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) #VBW 300 kHz Sweep 92.73 ms (1001 pts)
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917.5 MHz 920.0 MHz

[Ty ————Ty Agilent Spectrum Analyzer - Swept SA
e - 101207 34 . i - 101325 M e 02, 2027
Start Freq 1.000000000 GHz Avg Typs: Log-Pur TRAcE fEQUENEY | Conter Freq 920.000000 MHz Avg Typs: Log-Pur rAcE

Frequency
ast Ly Trig:Free Run Avg|Hold: 10/100 'm PRO: Wide Ly Avg|Hold:>100/100 'm-
IF Gain:Low
Auto Tune Vkr1 91 0 MH Auto Tune

P F,
IFGainlow __ Atten: 30 4B
Ref Offset 17.97 dB

Ref 37.97 dBm 587 dBm|

Ref Offset 17 97 dB
Ref 37.97 dBm

CenterFreq, CenterFreq,
5. GHz = 920.000000 MHz|

StartFreq StartFreq
1.000000000 GHz| 919.750000 MHz,

StopFreq e
10.000000000 GHz M W

e,
g

StopFreq
920.250000 MHz

CF Step CF Step
900.000000 MHz 60.000 kHz|
Auto Man Man

et gt Freq Offset Freq Offset

" i, ]
ey L et L 0Hz 0Hz

Stop 10.000 GHz Center 920.0000 MHz Span 500.0 kHz|
#VBW 300 kHz Sweep 860.1 ms (1001 pts) #VBW 300 kHz Sweep 1.000 ms (1001 pts)

920.0 MHz 920.0 MHz

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
I ; e I ; :
Start Freq 30.000000 MHz Avg Type: Log-Pwr Frequency Start Freq 1.000000000 GHz Avg Type: Log-Pwr

RACE . * : Frequency
PHO:Tast e Trig: Free Run AvglHold>100100 - AN g Fras Run AVl ar1ch ,\,:;.
IFGain:Low Atten: 30 dB IFGaln:Law A 30 dB
MKkr2 634.31 MHZ] LTI Mkr1 5.869 GHZ LTI

Ref Offset 17.97 dB .
Ref 37.97 dBm 5 dBm

10;14:34 AM Feb 02, 202:
TRACE

Ref Offset 17.97 dB
Ref 37.97 dBm -44.855 dBm

Center Freq Center Freq
515.000000 MHz 5500000000 GHz

—

StartFreq StartFreq

30.000000 MHz 1.000000000 GHz|
—

Stop Freq StopFreq

1.000000000 GHz, 10.000000000 GHz,

CF Step CF Step

97.000000 MHz 900.000000 MHz
Auto Man Auto Man
1

2

2 Freq Offset, ) g W it L Freq Offset,
| PRSI PUIN TN P REO IO, o s TR e T 0Hz ,,,.yr-vmn,M"f"“‘“‘“’“""‘"""“"\.-'ﬁh...f"*')M"f “ B R e 0Hz

Start 30.0 MHz Stop 1.0000 GHz Start 1.000 GHz Stop 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 860.1 ms (1001 pts)

922.5 MHz 922.5 MHz

[Ty ————Ty Agilent Spectrum Analyzer - Swept SA

g AL . 1011558 4M Febi2, 202 AT L QK ] Frequenc
Center Freq 922.500000 MHz Avg Type: Log-Pur TRATE GUENSY | Start Freq 30.000000 MHz Avg Type: Log-Pur RACE By
PNO: Wide L, ) 17ig:FreeRun AvglHeld>100/100 PNO: Fasi Ly 17ig:Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB IF Gain:Low Atten: 30 dB
Y " Auto Tune 0 & 03 = Auto Tune
Ref Offset 17.97 dB ¢ Ref Offset 17.97 dB Mkr2 .t\ME ;_I:- ] H,“
Ref 37.97 dBm Ref 37.97 dBm -44.556 dBm|

CenterFreq, A CenterFreq,
922 500000 MHz| . 515.000000 MHz|

StartFreq StartFreq
922250000 MHz, | " 30.000000 MHz|

StopFreq | StopFreq
922750000 MHz 1.000000000 GHz

o

CF Step| | CF Step|
50.000 kHz| 97.000000 MHz
Auto Man| Auto Man

FreqOffset 2 1 FreqOffset
0Hz ; SR AIS FIS S I T TPy Sy e R 0Hz

Center 922.5000 MHz Span 500.0 kHz . Stop 1.0000 GHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts) #VBW 300 kHz Sweep 92.73 ms (1001 pts)
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922.5 MHz

Agilent Spectrum Analyzer - Swept SA.
RL RF S0 @ AC ENSE:INT | SCURCE OFF ALIGN ALITS 7:17 Al 2 Fi
Start Freq 1.000000000 GHz Avg Type: Log-Pwr RACE | requency
PHO: Fast La) Trig:Free Run Avg|Hold: 87100
IFGainilow Atten: 30 4B

Ref Offset 17 97 dB
Ref 37.97 dBm

Center Freq
5.500000000 GHz|

StartFreq
1.000000000 GHz,

“I

i Ay T A A b = m:‘,:

Stop 10.000 GHz
#VBW 300 kHz Sweep 860.1 ms (1001 pts)
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5.9 Radiated spurious emissions
5.9.1 Limits

§ 15.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits. If
the transmitter complies with the conducted power limits based on the use of RMS averaging over a time
interval, as permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph
shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in § 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see 8§ 15.205(c)).

§ 15.209 Radiated emission limits; general requirements.

Frequency Field strength Measurement distance
(MH2) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Note 1: the tighter limit applies at the band edges.

Note 2: the emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz.
Radiated emission limits in these three bands are based on measurements employing an average
detector

§ 15.35 (b) requirements:

When average radiated emission measurements are specified in this part, including average emission
measurements below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions.
Unless otherwise specified, e.g., see 88 15.250, 15.252, 15.253(d), 15.255, 15.256, and 15.509 through
15.519, the limit on peak radio frequency emissions is 20 dB above the maximum permitted average
emission limit applicable to the equipment under test.
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According to ANSI C63.10-2013, the tests shall be performed in the frequency range shown in the

following table:

Frequency range of measurements for unlicensed wireless device

Lowest frequency generated in the device

Upper frequency range of measurement

9 kHz to below 10 GHz

10th harmonic of highest fundamental frequency or
to 40 GHz, whichever is lower

At or above 10 GHz to below 30 GHz

5th harmonic of highest fundamental frequency or to
100 GHz, whichever is lower

At or above 30 GHz

5th harmonic of highest fundamental frequency or to
200 GHz, whichever is lower, unless otherwise
specified

Frequency range of measurements for unlicensed wireless device with digital device

Highest frequency generated or used in the device
or on which the device operates or tunes

Upper frequency range of measurement

Below 1.705 MHz 30 MHz

1.705 MHz to 108 MHz 1000 MHz
108 MHz to 500 MHz 2000 MHz
500 MHz to 1000 MHz 5000 MHz

Above 1000 MHz

5th harmonic of the highest frequency or 40 GHz,

whichever is lower
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5.9.2 Test setup
Below 30MHz
EUT& 3am »{

Support Unit\ }4

o[ - Tur Table

Ground Plan

Test Receiver

\__l_l
O 0 OO0

e 0 0 0 o=y
30MHz~1GHz
Ant. Tower 1-4m
Variable
3m
EUT& < N
Support Units
]
,\ ......... Turn Table
80cm
]
Ground Plane
Test Receiver
e
0O 0 00
M 000 o=y
Above 1GHz
Ant. Tower /E q 1-4m
N Variable
EUT& le 3m N
Support Units < i

1

Ground Plane

Spectrum analyzer ‘}
Ll e—
\ /] Pre-amplifier
7 |oooo
e © 0 0 c—y

For the actual test configuration, please refer to the related item — Photographs of the test setup.
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5.9.3 Test procedure

a) Test method: ANSI C63.10-2013 Section 6.3, 6.4, 6.5, 6.6, 6.10.

b) The EUT is placed on an on-conducting table 0.8 meters above the ground plane for measurement
below 1GHz, 1.5 meters above the ground plane for measurement above 1GHz.

¢) Emission blew 18 GHz were measured at a 3 meters test distance, above 18 GHz were measured at
1.5-meter test distance with the application of a distance correction factor

d) The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna
polarized in both the vertical and the horizontal positions.

KDB 558074 D01 15.247 Meas Guidance v05r02

The use of a duty cycle correction factor (DCCF) is permitted for calculating average radiated field
strength emission levels for an FHSS device in 15.247. This DCCF can be applied when the unwanted
emission limit is subject to an average field strength limit (e.g., within a Government Restricted band) and
the conditions specified in Section 15.35(c) can be satisfied. The average radiated field strength is
calculated by subtracting the DCCF from the maximum radiated field strength level as determined
through measurement. The maximum radiated field strength level represents the worst-case (maximum
amplitude) RMS measurement of the emission(s) during continuous transmission (i.e., not including any
time intervals during which the transmitter is off or is transmitting at a reduced power level). It is also
acceptable to apply the DCCF to a measurement performed with a peak detector instead of the specified
RMS power averaging detector. Note that Section 15.35(c) specifies that the DCCF shall represent the
worst-case (greatest duty cycle) over any 100 msec transmission period.

Test instrument setup

Frequency Test receiver / Spectrum analyzer setting
9 kHz ~ 150 kHz Quasi Peak / RBW: 200 Hz
150 kHz ~ 30 MHz Quasi Peak / RBW: 9 kHz
30 MHz ~ 1 GHz Quasi Peak / RBW: 120 kHz
Above 1 GHz Peak / RBW: 1 MHz, VBW: 3MHz, Peak detector
AVG /| RBW: 1 MHz, VBW: 1/T, Peak detector

5.9.4 Test results
Notes:

The amplitude of spurious emissions which are attenuated more than 20 dB below the limits are not
reported.

All modes of operation of the EUT were investigated, and only the worst-case results are reported.
There were no emissions found below 30MHz within 20dB of the limit.

Calculation formula:
Measurement (dBuV/m) = Reading Level (dBuV) + Correct Factor (dB/m)
Over (dB) = Measurement (dBuV/m) — Limit (dBuV/m)
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Report No.: MTi230621033-22E1

For NA2 mode - Radiated emissions between 30MHz — 1GHz

Test mode: TX(Highest channel) Polarization: Horizontal
Power supply: Power by DC 12 Test site: RE chamber 2
90.0 dBu¥/m
80
70
Fundamental

60

50

40

il

10

30 1 2 b
L
20

10
20
30
30,000 £0.000 50,000 i) 300,000 £00.000 1000.0
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB  Detector
1 73.8756 38.47 -11.68 26.79  40.00 -13.21 QP
2 118.1862  40.23 -11.96 28.27  43.50 -15.23 QP
3 ¥ 159.7844  42.29 -11.89 3040  43.50 -13.10 QP
4 281.0075 39.52 -7.98 31.564  46.00 -14.46 QP
5 425.0280 37.05 -5.77 31.28  46.00 -14.72 QP
6 625.0780 32.01 -2.93 29.08  46.00 -16.92 QP
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Microtest

Ao A Page 40 of 50 Report No.: MTi230621033-22E1
Test mode: TX(Highest channel) Polarization: Vertical
) Power by AC/DC adapter o
Power supply: (AC 120V/60H7) Test site: RE chamber 2

90.0 dBu¥/m

80 Fundamental

- \

FCC 15C Radiation Below 1GHz

1]

50

40

30

20

10

-10

-20

-30
30.000 60.000 30.000 [MHz] 300.000 600.000 1000.0

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuV/m dBuV/m dB Detector
1 37.0248 4048 -10.07 30.41 40.00 -9.59 QP
2 1 76.5121 48.12 -11.72 36.40 40.00 -3.60 QP
3 * 90.2205 50.88 -10.68 40.20 43.50 -3.30 QP
4 118.1862  41.82 -11.96 29.86 43.50 -13.64 QP
5
6

159.7844  38.71 -11.89 26.82  43.50 -16.68 QP
425.0280  38.08 -5.77 32.31 46.00 -13.69 QP
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For NA3 mode - Radiated emissions between 30MHz — 1GHz

Test mode: TX(Highest channel) Polarization: Horizontal
Power supply: I(DAO(\;V irzg{////gga)zc): adapter Test site: RE chamber 2

90.0 dBu¥/m

80

70 Fundamental \

&0 FLL 1%L Hadiation Below 1GHz —

50 r

40 Iz '

1
30 ) . . 3 8
. ol

20

10

0

-10

-20

-30

30.000 60.000 90.000 [MHz] 300.000 600.000 1000.0

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 75.9773 4491 -11.71 33.20 40.00 -6.80 QP
2 % 90.2205  49.59 -10.68 38.91 43.50 -4.59 QP
3 162.6106 37.17 -11.84 2533  43.50 -18.17 QP
4 208.5803 34.69 -9.56 2513  43.50 -18.37 QP
5
6

375.9385 36.39 -6.93 2946  46.00 -16.54 QP
625.0780 32.33 -2.93 2940  46.00 -16.60 QP
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Test mode: TX(Highest channel) Polarization: Vertical
) Power by AC/DC adapter o
Power supply: (AC 120V/60H7) Test site: RE chamber 2

90.0 dBu¥/m

80

70

1]

50

40

Fundamental

\.

FCC 15C Radiation Below 1GHz

10

4
30 1 2 ~
20

10
20
-303[[ oon 60.000 90.000 [MHz] 300.000 600.000 1000.0
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector
1 79.8003 36.99 -11.76 25.23 40.00 -14.77 QP
2 108.6470 39.06 -10.70 28.36 43.50 -15.14 QP
3 % 141.3298 42.88 -12.83 30.05 43.50 -13.45 QP
4 287.9904 37.00 -8.07 28.93 46.00 -17.07 QP
5 425.0280 36.60 -5.77 30.83 46.00 -15.17 QP
6 625.0780 33.32 -2.93 30.39 46.00 -15.61 QP
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For NA2 mode - Radiated emissions 1 GHz ~ 10 GHz

Frequency RE;S;TQ CI?:ngrgcrt Measutremen Limits Over Detector Polarization
(MHz) (dBpVv) (dB/m) (dBpV/m) (dBpV/m) (dB) Peak/AVG HIV
917.4 MHz
1834.800 46.53 -6.83 39.70 74.00 -34.30 Peak \Y
1834.800 40.30 -6.83 33.47 54.00 -20.53 AVG \Y
2752.200 43.85 -3.77 40.08 74.00 -33.92 Peak \Y%
2752.200 37.89 -3.77 34.12 54.00 -19.88 AVG \Y
3669.600 43.48 -1.90 41.58 74.00 -32.42 Peak \Y,
3669.600 37.59 -1.90 35.69 54.00 -18.31 AVG \Y,
1834.800 52.87 -6.83 46.04 74.00 -27.96 Peak H
1834.800 47.10 -6.83 40.27 54.00 -13.73 AVG H
2752.200 43.78 -3.77 40.01 74.00 -33.99 Peak H
2752.200 38.09 -3.77 34.32 54.00 -19.68 AVG H
3669.600 43.09 -1.90 41.19 74.00 -32.81 Peak H
3669.600 37.59 -1.90 35.69 54.00 -18.31 AVG H
922.4 MHz
1844.800 52.54 -6.73 45.81 74.00 -28.19 Peak \Y,
1844.800 46.41 -6.73 39.68 54.00 -14.32 AVG \Y,
2767.200 45.24 -3.76 41.48 74.00 -32.52 Peak \Y,
2767.200 39.23 -3.76 35.47 54.00 -18.53 AVG Y,
3689.600 42.53 -2.03 40.50 74.00 -33.50 Peak Y,
3689.600 36.29 -2.03 34.26 54.00 -19.74 AVG Y,
1844.800 49.72 -6.73 42.99 74.00 -31.01 Peak H
1844.800 43.32 -6.73 36.59 54.00 -17.41 AVG H
2767.200 43.83 -3.76 40.07 74.00 -33.93 Peak H
2767.200 38.23 -3.76 34.47 54.00 -19.53 AVG H
3689.600 42.16 -2.03 40.13 74.00 -33.87 Peak H
3689.600 36.29 -2.03 34.26 54.00 -19.74 AVG H
927.2 MHz
1854.400 48.38 -6.68 41.70 74.00 -32.30 Peak Y,
1854.400 42.37 -6.68 35.69 54.00 -18.31 AVG Y,
2781.600 43.23 -3.76 39.47 74.00 -34.53 Peak Y,
2781.600 37.02 -3.76 33.26 54.00 -20.74 AVG \Y
3708.800 42.52 -2.03 40.49 74.00 -33.51 Peak \Y
3708.800 36.60 -2.03 34.57 54.00 -19.43 AVG \Y
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Microtest
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Frequency REZS;TQ CI::c;lrcrteocrt Measutremen Limits Over Detector Polarization
(MHz) (dBuV) (dB/m) (dBupV/m) | (dBuV/m) (dB) Peak/AVG HIV
1854.400 52.48 -6.68 45.80 74.00 -28.20 Peak H
1854.400 46.36 -6.68 39.68 54.00 -14.32 AVG H
2781.600 47.02 -3.76 43.26 74.00 -30.74 Peak H
2781.600 41.02 -3.76 37.26 54.00 -16.74 AVG H
3708.800 42.36 -2.03 40.33 74.00 -33.67 Peak H
3708.800 36.72 -2.03 34.69 54.00 -19.31 AVG H
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For NA3 mode - Radiated emissions 1 GHz ~ 10 GHz

Frequency REZ‘S;TQ ?:(;rgfocrt Measutremen Limits Over Detector Polarization
(MHz) (dBuV) (dB/m) (dBpV/m) (dBpV/m) (dB) Peak/AVG HIV
917.5 MHz
1835.000 46.56 -6.83 39.73 74.00 -34.27 Peak \Y,
1835.000 40.42 -6.83 33.59 54.00 -20.41 AVG \Y,
2752.500 44.16 -3.77 40.39 74.00 -33.61 Peak \Y
2752.500 38.03 -3.77 34.26 54.00 -19.74 AVG \Y
3670.000 43.93 -1.89 42.04 74.00 -31.96 Peak \Y
3670.000 38.03 -1.89 36.14 54.00 -17.86 AVG Y,
1835.000 52.83 -6.83 46.00 74.00 -28.00 Peak H
1835.000 47.06 -6.83 40.23 54.00 -13.77 AVG H
2752.500 44.28 -3.77 40.51 74.00 -33.49 Peak H
2752.500 38.03 -3.77 34.26 54.00 -19.74 AVG H
3670.000 43.86 -1.89 41.97 74.00 -32.03 Peak H
3670.000 37.36 -1.89 35.47 54.00 -18.53 AVG H
920.0 MHz
1840.000 51.88 -6.77 45.11 74.00 -28.89 Peak Y,
1840.000 46.34 -6.77 39.57 54.00 -14.43 AVG \Y,
2760.000 45.35 -3.76 41.59 74.00 -32.41 Peak \Y,
2760.000 39.12 -3.76 35.36 54.00 -18.64 AVG \Y,
3680.000 42.97 -1.97 41.00 74.00 -33.00 Peak \Y,
3680.000 37.44 -1.97 35.47 54.00 -18.53 AVG Y,
1840.000 46.99 -6.77 40.22 74.00 -33.78 Peak H
1840.000 41.34 -6.77 34.57 54.00 -19.43 AVG H
2760.000 43.59 -3.76 39.83 74.00 -34.17 Peak H
2760.000 37.01 -3.76 33.25 54.00 -20.75 AVG H
3680.000 42.92 -1.97 40.95 74.00 -33.05 Peak H
3680.000 36.66 -1.97 34.69 54.00 -19.31 AVG H
922.5 MHz
1845.000 47.99 -6.73 41.26 74.00 -32.74 Peak Y,
1845.000 41.96 -6.73 35.23 54.00 -18.77 AVG Y,
2767.500 43.93 -3.76 40.17 74.00 -33.83 Peak Y,
2767.500 38.12 -3.76 34.36 54.00 -19.64 AVG Y,
3690.000 43.24 -2.03 41.21 74.00 -32.79 Peak \Y
3690.000 37.50 -2.03 35.47 54.00 -18.53 AVG \Y
1845.000 52.84 -6.73 46.11 74.00 -27.89 Peak H
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Report No.: MTi230621033-22E1

Frequency REZS;TQ CI::c;lrcrteocrt Measutremen Limits Over Detector Polarization
(MHz) (dBuVv) (dB/m) (dBuV/m) (dBuV/m) (dB) Peak/AVG H/V
1845.000 47.05 -6.73 40.32 54.00 -13.68 AVG H
2767.500 46.06 -3.76 42.30 74.00 -31.70 Peak H
2767.500 40.01 -3.76 36.25 54.00 -17.75 AVG H
3690.000 42.12 -2.03 40.09 74.00 -33.91 Peak H
3690.000 36.15 -2.03 34.12 54.00 -19.88 AVG H
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For NA2 mode - Radiated emissions at band edge

PASS

Note: The adjacent to the restricted frequency band (608-614MHz and 960-1240MHz) is far away the
fundamental, it is noise only. Please refer to section 5.10 for the test data

For NA3 mode - Radiated emissions at band edge

PASS

Note: The adjacent to the restricted frequency band (608-614MHz and 960-1240MHz) is far away the
fundamental, it is noise only. Please refer to section 5.10 for the test data
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Photographs of the Test Setup

See the appendix — Test Setup Photos.
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Photographs of the EUT
See the appendix - EUT Photos.
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Statement

1. This reportis invalid without the seal and signature of the laboratory.

o The test results of this report are only responsible for the samples submitted.Client shall be
responsible for representativeness of the sample and authenticity of the material.
3. The report shall not be partially reproduced without the written consent of the Laboratory.

4. Thisreportis invalid if transferred, altered or tampered with in any form without authorization.

5. The observations or tests with special mark fall outside the scope of accreditation, and are
only used for purpose of commission, research, training, internal quality control etc.

6. Any objection to this report shall be submitted to the laboratory within 15 days from the date
of receipt of the report.

*kkkkk END OF REPORT *kkkkk
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